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ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C
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samonas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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samonas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

Occupied Bandwidth

Mode FR1 n70 : 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.49 8.97 13.43
Mode FR1 n70 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz 15MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.50 4.56 9.31 9.32 14.11 14.13
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.51 452 9.29 9.31 14.16 14.13
TEL : 886-3-327-3456 Page Number : A19-7 of 24

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n70/5MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK
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Ref Level 30,00 dBn  Offset 35048 = REW 100kHz
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n70/ 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70/ 15MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

Conducted Band Edge

FR1 n70/5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

RefLevel 30.00dBm  Offset 3,80 dB

Ref Level 3000 dBm  Offset 3,80 d8 Mode Sweep saL Mode Sweep saL
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1.695 GHz 1.700 GHz 100.000 kiz 1.598.80 64z .37 dBm 1.711 GHz 1.720 Gz 1.000 MHz 1.71114 GHz -27.70 dBm -14.70 B
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

1 Spurious
Limi
Line _SPUR|OUS_LIN

Ref Level 3000 dBm  Offset 3,80 d8

Mode Sweep saL
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1,685 GHr 1694 GHz 1.000 MHz 1.69399 GHz -27.91 dBm -14.91dB 1.705 GHz 1710 GHz 100.000 kHz 1.70783 GHz 8.29 dBm -21.71d8

1694 Gz 1,695 Ghz 50,000 kitz 1.69500 GHz -25.70 dBm -12.70 dB 1710 GHe 1711 GHe 50,000 kfiz 171000 GHz 2069 dBm 11.69dB

1,695 Gz 1.700 Gz 100000 kiz 1.69956 GHz 8.84 dBm 2116 dB T o 1720 o 1 000 Mis 171108 GHz 2633 dBm 33348
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e% FCC RADIO TEST REPORT Report No. : FG3D2703-02C

SPORTON LAB.

FR1 n70/5MHz / DFT-S OFDM / 16QAM
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO

ItiView Spectrum - MultiVie: t
Ref Level 30.00 dBm  Offset 3,80 d8 Mode Sweep SGL RefLevel 30.00d8m Offset 350 dB Maode Sweep S6L
Count 100/100 Count 100/100
1 Spurious 1 Spu Emissions.
Lim PRSS SPURIOUS UINE: ABS_002
Line _SPUR|OUS_LIN PRSS Line _SPURIOUS_LINE_ABS_0qg2
0 - 20 1)
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2 Result Summar 2 Result Summa
1685 Gie 1B Gz 1.000 itz 168399 Gz -33.83 dEm -20.63 d& 1.705 GHz 1710 GHz 100.000 kHz 1.70962 GHz 19.87 dBm -10.13 dB
1.694GHe 1695 GHr 50.000 kiiz 1.69500 GHz -16.23 dBm -3.23 db 1710 GHe 1711 GHz 50.000 kHz 1.71001 GHz -18.18 dBm 5.18dB
1695 Ghz 1.700 GHz 100,000 kHz 1.69537 GHz 19.54 dBm -10.46 dB YT et Trnci i 171100 GHs 13529 dBm 23948
e I ' ey

03:33:02 PM 06/22/2024 03:52:44 PM 06/22/2024

Lowest Band Edge / Full RB Highest Band Edge / Full RB

| e - =
Ref Level 30.00d8m  Offset 3,80 dB Mode Sweep oo
Count 100/100

Multiv Spectru
Ref Level 3000 dBm  Offset 3,80 dB Mode Sweep saL
Count 100/100
1 Spuriou 1 Spurious Emissions
i PRSS SPURIOUS,_UNE: ABS,
Line _SPURJOUS_LINE_ABS o2 phss SPURJOUS_LINE_A8S_0q2
0 0
10 10 dBm
e e [T A e
[ | ; IR
0 ! | |ojaor T
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10 dBe \ ]
g s / J
SPURIOUS_LINE_ ABS 002 | WL Y
4 : it
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30 T —— —— i 30 dBnv . et R e
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a0 R e
0 60 B
1.685 GHz 3003 ps 1.5 M/ 176 || |70 GHe : 3003 pis .5 Wb/ .72 GHa
2 Result Summa 2 Result Summa
1685 GHz 1,694 GHz 1.000 MHy 1.69395 GHz -26.06 dBm -13.06 dB 1,705 GHz 1.710GHz 100,000 kHz 1.70689 GHz 7.38 dBm 2262 dB
1694 Gz 1,695 Ghz 50,000 kitz 1.69500 GHz -26.09 dBm -13.09 dB 1710 GHe 1711 GHe 50.000 kffz 1.71000 GHz -25.12 dBm 1212 d8
1,695 GHz 1.700 Ghz 100,000 kiz 169957 GHz 743 dBm 22528 1711 GHz 1.720 Gz 1.000 MHz 1.71103 GHz -20.83 dBm 1183 d8
neooy IR T mmmm T

03:53:49 PM  08/22/2024

03:34:07 BN 06/22/2024

TEL : 886-3-327-3456 Page Number 1 A19-13 of 24
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Report No. : FG3D2703-02C

ssomoncas. FCC RADIO TEST REPORT
Spectrum - Multivie pectry -
Reflevel 000dBm Offset 3808 Mode Sweep saL Reflevel 3000dBm Offset 38008 Made Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Ch SPURIOLIS LINE-ABS_002
Line _SPURJoUS U 2 Phss ne _SPURIOUS_LINE_ABS_0d2
b 20 i
f\ {
10 1 y 10 dBm 1
| 0dB ! |
0 | w i ‘
| LI |
T I
i LY s |
- B f
i
|
30 / 30 dio L
/ f \
a0 7 ) Y fu o
ey A (1 T .
. PR (/ I \ Vot
PSRN I r——— T ™ S N
R e o o
& 50 dBi
1685 GHz 3003 pix 15 Miia/ 76 || [ 1705 o FeTTS L R T
2 Result Summa 2 Result Summa,
1,685 G 1,694 GHz 1.000 Mitz 1.69390 GHz ~36.74 dBm -13.74dB 1705 G 710 G 00000 kit 1,705 66 Gz 19.43 dBm 1057 dB
16946GH 1695 GHe 50,000 kit 1.69500 GHz -18.03 dBm -5.03dB 1710 6He 1711 6ihe 50.000 ke 1.71000 GHz -20.58 dBm -7.58.dB
1695 GHz 1.700 GHz 100,000 kHz 1.69532 GHz 19.44 dBm -10.56 di s THooe i 171105 eHa 3674 dom k
oy DN Ready
03:35:13 M 06/22/2024 03:54:55 BN 06/22/2024
e e ]
Ref Level 30,00 dBm  Offset 380 dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 3.80 dB Mode Sweep SGL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chec¥ PRSS SPURIOUS_UINE: ABS_002 S5
Line _SPURJOUS_LINE_ABS_od2 Phss SPURIOUS_LINE_ABS._O 55
b zu
10 10 dBm -
N L A 2t R P s TR NRR Y 7Y
0 { 0B e
1 mlK i
| HIL |
10 dBr . =g |
SPURIOUS_UNE_ABS_ 002 | 1l )
¥ 4 B 3
i i
30 PO rp— e 30 dBr ettt i
I D / IS S
-
| 40 i/ B
& 60 dBr
1685 GHz 3003 pix 15 Miia/ 76 || [ 1705 o FeTTS L R T
2 Result Summa P
1,685 G 1694 GHz 1.000 MH: 1.69392 GHz -27.43 dBm -14.44 dB 1705 G L0 oH 00000 k- TOTe5 o .56 dBm ad d
1694 Gz 1695 Gz 50,000 ki 169500 GHz -28.63 dBm -15.63 dB 170 1710k 20000 ks 171001 GHz 25,84 dBm 2848
1.695 GHz 1.700 GHz 100,000 kiz 1.63869 GHz 7.24 dBm 2276 dB T A i 1TH103 il 20,95 dBm ieeds
ey N hedy o U
03:56:00 PM 06/22/2024

03:36:18 BM  06/22/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

03:37:25 PM 06/22/2024

03:57:07 P 06/22/2024

Ref Level 30.00 dBm  Offset 3,80 dB Mode Sweep SGL Ref Level 30.00dBm  Offset 3,80 dB Maode Sweep SGL
Count 100/100 Count 100/100
1 Spurious 1 Spurious Emissions
Limi SPURIOUS LINE- ABS_002
Line _SPURJOUS. A SPURIOUS_LINE_ABS_0q2
20
Il ‘,.‘
— 10 dBm T \ -
i l
- 0.dBnr 1
[} |
! A &
il i
an . I
¥
-0 f‘ T 30 dBnr ! \
i
a0 5 ; 1 T - r i %
' W4 i A o,
.‘.ql-.»“-"'yI fJ e, \ il J \,\ fa P
PSS PSR S S e I n(lh T — -
L . A"
50 Lo db ot
1.685 GHz 3003 pts 1.5 MHz/ 1.7 GHz 1.705 GHz 3003 pts 1.72 GHz
2 Result Summar 2 Result Summar
1,685 Ghr 1694 Ghz 1,000 Mz 169398 GHz -38.93 dBm -25.93 0B 1.705 GHz 1710 GHz 100.000 kHz 1.70966 GHz 16.85 dBm 13.15d8
Joaac 1695 GHz 50,000 kit 168500 Ghz -19.89 dBm -6.89 dB 1710 GHe 1711 GHe 50000 kitz 1.71000 GHz -21.29 dBm 829 dB
1635 Gz 1700 Ghz 100.000 kiz 169533 GHz 16.58 dBm -13.42 dB e e e 100 ahe 4123 dbm i
' P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

03:38:30 PM 06/22/2024

Ready

03:58:12 PM 08/22/2024

Multiv Spectru
Ref Level 3000 dBm  Offset 3,80 d8 Mode Sweep S5GL Ref Level 30.00 dBm  Offset 3.80 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 Sprien 1 Spurious Emissions
Limi SPURIOUS_UINE: ABS. PRSS
Line _SPURJOUS_LINE_ABS_od2 ) SPURIOUS_LINE_ABS_0d2 !
b zu
10 10 dBm
N WIS RSP VA ST SUY R
. et ] o o |
]
| | [ |
T 1 " T
| |
)J ]| 1999 ,\'
o R e——— 30 dBr ! o
Y I e / \\. e |
40 dhgar = el
o T Ay
£ 60 dBr
1685 GHz 3003 pix 15 Miia/ 76 || [ 1705 o FeTTS R T
2 Result Summa P
1,685 GHe 1634 GHir 1.000 MHe 1.69400 Griz -28./5 dém 157508 1.705 GHz 1710 GHz 100.000 kHz 1.70694 GHz 4,86 dBm -25.14.dB
1634 GHie 1695 GHz 50,000 kitz 1.69500 GHz -27.22 dBm i Bt 20000 ks 171000 CHa 2030 a0
LEE CGHe 1.700 Ghiz 100,000 kHz 163911 GH: 5.7 dBm 1711 Ghz 1720 GHz 1.000 Mz 171181 GHz 29.18 dBm -16.18 dB
ey W 5 CREE

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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1 A19-15 of 24



e% FCC RADIO TEST REPORT Report No. : FG3D2703-02C

SPORTON LAB.

FR1 n70 /5MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

-

s Reflevel 30.00Bm  Ofset 380 dB Mode Sweep

Ref Level 30.00 dBm  Offset 3.80 d8 Mode Sweep
Count 100/100 Count 100/100
D Sosiol EAL
Limit Cheel Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 phss Line _SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
e e Mt P e IS )
[ , | [0 + l‘\
| It i
10 f il
—t 1 |
o ! Ul |
-20 B + + ¥ 4| }/20 a0 v
- J R N
30 p—— . 30 dBnr . B e S ™
I — 4 ————
| 4= b
£ 60 dBr
1685GH: ) 3003 pts. 1.5 MHz/ 1.7GHa || [1.705 GHa 8 3003 pts 5 W] - 1716
2 Result Summa 2 Result Summa,
1,685 G 1,694 GHz 1.000 Mitz 1.69391 GHz ~26.85 dBm -13.85 dB 1705 Ghiz 710 CHs 00,000 kits 170937 GHz 6.13 dBm "23.87 dB
1694 Gz 1695 GHe 50.000 kiiz 1.69500 GHz -26.24 dBm -13.2448 1710 GHz 1711 GHe 50,000 kite 1.71001 GHz -26.38 dBm -1338dB
1695 GHz 1.700 GHz 100,000 kHz 1.69890 GHz 6.27 dBm -23.73 dB s THooe i 171103 eHs 2495 dBm B
[ O T
03:27:33 T 06/22/2024 03:47:13 M 06/22/2024

TEL : 886-3-327-3456 Page Number 1 A19-16 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70/ 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,80 d8

Mode Sweep Reflevel 30.00Bm  Ofset 380 dB Made Sweep seL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit ChecY 3 SPURIOUS UNE-ABS 002
Line _SPURJOUS_LINE_ABS_0d2 Line _SPURIOUS_LINE_ABS_0g2
20 20
10 10 dBm
RS B T Y YY) AV ST O LSV,
0 0 B + 1
| |
| | |
T - |
| |
|
b\ [ oo i
fainne L \
30 30 dBn e T
PR e N Ay e
b
60 60 dBiny
1,685 GHz 3003 pts 1.705 Gz || |17 GHz 003 pts 772 GHz
2 Result Summar 2 Result Summa:
1.685 GHz 1694 GHe 1.000 Mtz 1.700 GHz 1710 GHz 100.000 kHz 5.72 dBm -24.28 dB
1694 GHi 1.695 GHz 100,000 kiz 1710 GHz 1711 GHz 100.000 kHz -31.31 dBm -18.31 dB
1695 GHz 1.705% GHz 100,000 kHz 1711 GHz 1.720 GHz 1.000 MHz -23.41 dBm -10.41 dB
Ready Eananin| s
04:02:20 TM 06/22/2024

04:12:05 PM 06/22/2024

FR1 n70/10MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 3,80 d8.

Mode Sweep

RefLevel 30.00dBm  Offset 3.80 dB

Made Sweep saL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUROUS_LINE_ABS_0d2 SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
Y P SRPWAP IR PSP SRRV TSN
o iy I |
! |
L 1 \
SPURIOUS_LINE_ ABS_002 |
20 dBm 120 db
I |
30 S X 30 dBnv o . — 8 {
e - R T —
el
&0 60 dBnr
1.685 GHz 3003 pes 1.705 GHz 1.7 GHz 3003 pts 1.72 GHz
2 Result Summal
1685 Gt 1694 Ctie 1.000 Mz 1.700 GHz 1710 GHz 100.000 kiz -23.70 dB
1634 GHie 1695 GHz 100,000 kHz i T e 100,000 ks EE
LED CH: L705 Ghz TOUO i 1711 GHz 1.720 GHz 1.000 MHz -11.53d8
04:03:26 PM 06/22/2024

04:13:09 PN 08/22/2024

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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1 A19-17 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70/ 10MHz / DFT-s-OFDM / 16QAM / Full RB
Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,80 d8

Mode Sweep

s Reflevel 30.00Bm  Ofset 380 dB Made Sweep set
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check Phss SPURIOLIS LINE-ABS_002
Line _SPURJOUS_LINE_ABS_od2 phss SPURIOUS _LINE_ABS_0d2
b B
10 10 dBm
Yy B v, S A Sralf A AP AT o 7 e U
0 e RLTACAY e Y'Y, i'A | gy Ay S A, A | sy )
| i | |
e I |
|
| ' !
] "I . 1
/ LY L ran
/ \ \ .
30 dBmr ¥ T e e e e
iy -
£ 60 dBr
1,685 Gz 3003 pix 2.0 Wi/ 705 6 || (77 e FeTTS PRI R T
2 Result Summa 2 Result Summa,
1,685 G 1,694 GHz 1.000 Mitz 1.69399 GHz 26.45 dBm -13.45 dB 1700 Ghiz 710 CHs 00,000 kits 1.70804 GHz '8.34 dBm 225,65 dB
1694 Gz 1695 GHe 100000 kfiz 169499 GHz 29.15 dBm -16.15 dB 1710 GHz 1711 GHe 100.000 kite 1.71000 GHz -32.49 dBm -19.49 dB
1695 GHz 1.705 GHz 100,000 kHz 1.70205 GHz 4.93 dBm -25.07 dB s THooe i 171103 gHa 3502 dom 30248
[ [T
04:04:31 TM 06/22/2024 bhi14:18 T 08/22/2024
sien = [ [ |
Ref Lavel 3000 dBm  Offset 3808 Mode Sweep saL RefLevel 30,00 ddm  Offset 3,80 dB Made Sweep seL
Count 100/100 Count 100/100
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss Line _SPURIOUS_LINE_ABS_0d2 phes
20 20
10 10 dBm
Y ‘ - T s 1 0 g e A P o e At Ay
( |
| | | |
L [ | 1 |
SPURIOUS_UNE | ABS._ 002 | ] |
-20dBm T b
| 'F‘ \ s
" L \ e
30 , 30 dBrr e . b, T
g r——— ¥ S re———
BEIE Ao
gl
0 60 dmr
1.685 GHz 3003 pes 0 MHz/ 1.705 GHz 1.7 GHz 3003 pts 0 MHz/ 1.72 GHz
2 Result Summal
15856 1654 Gz 1.000 Mz 168397 GHz -27.46 dBm -14.45dB 1,700 GHz 1.710 GHz 100.000 kHz 1.707 63 GHz 4.34 dBm -25.66 dB
1694 GHz 1695 GHz 100000 kz 1.69500 GHz -29.03 dBm -16.03 dB 1110 CHs 111 CHe 100000 ki 171016 GHa 33,38 dBm 203848
1.695 GHz 1.705 GHz 100,000 kiz 1.70261 GHz 419 dBm -25.81 dB T Thoe i 171125 GHa 2607 dBm 3078
et I fety o
04:05:36 PM 06/22/2024 04:15:20 BM  08/22/2024

TEL : 886-
FAX . 886-

3-327-3456
3-328-4978

Page Number

1 A19-18 of 24




samonas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n70 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm  Offset 3.80 d8 Mode Sweep

s Reflevel 30.00Bm  Ofset 380 dB Made Sweep set
Count 100/100 Count 100/100
3 SpuriousEmis
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 phss Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
0 s A R T STV O gBm e s = e e ot Sy i
f \ f |
| | i ‘u
| iR |
f T 20 dr i
i |\ | |
J ]
T 30 dBo I R R T PO i
/ \ N e
Y Pt
£ 60 dBiny
1685GH: ) 3003 pts. 2.0 MHaz/ 1.705GHa || | 1.7 GHa 3003 pts 2.0 Wb/ 1,72 GHz
2 Result Summa 2 Result Summa
1685 Gie 1B Gz 1.000 itz 169397 GHz 30.09 dBm -17.09d8 1.700 Gz 1710 Gz 100,000 kiz 1.70871 GHz 213 dBm -21.87 dB
16946GH 1695 GHe 100.000 ki 160499 Ghz 3213 dBm 19.13d8 17106He 1711 GHe 100000 kife 1.71004 GHz -35.65 dBm -22.65d8B
1,635 GHz 1.705 GhHz 100,000 khHz 1.70375 GHz 2.68 dBm -21.32dB 71 o 1720 ot 1600 Mis 171162 GHz 3770 8Bm 47048
weocy R ety N
04:06:43 M 06/22/2024

04:16:26 PM 06/22/2024

FR1 n70/10MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge

oL RefLevel 30.00dBm  Offset 3.80 dB Made Sweep

seL
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss Line ZSPURIOUS_LINE_A8S_od2
20 20
10 10 dBm
o - e T s
|
10 “
SPURIOUS_LINE_ABS_002 | 1 ‘
20 dBm: L . I L B !
| i W el
L_M—"“ r——— I 30 dbm 1 : B e U S
]
&0 60 dBnr
1.685 GHz 3003 pts D Wb/ 1.705GHz || [1.7GHz ) 3003 prs 0 MHz/ 1.72GHz
2 Result Summal
1685 Gt 1694 Ghr 1.000 Mtz 1.69392 GHz -25.72 dBm -12.72 dB 1,700 Griz 710 otis 00000 kits 170659 Gz .65 dBm ET)
1694 GHz 1695 GHz 100000 kz 1.69499 GHz -28.71 dBm -15.71 dB 1110 CHs 111 CHe 100000 ki 171002 GHa 26.90 dBm
1,695 Gz 1.705 Gz 100000 kiz 1.70438 GHz 3.55 dBm -26.45 dB T Thoe i 171105 GHa 2333 uBm
ey 2 e
04:07:51 PM 06/22/2024

04:10:58 P 08/22/2024

TEL : 886-3-327-3456

Page Number 1 A19-19 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,80 d8

Mode Sweep

s Reflevel 30.00Bm  Ofset 380 dB Mode Sweep

saL
Count 100/100 Count 100/100
1 Spurious Emissians E 1s Emnis:
Limit Chee¥ PP SPURIOUS_UINE  ABS_002
Line _SPURJOUS_UINI PR Line _SPURIOUS_LINE_ABS_0g2
0 20
10 10 dBm
N PPN WIS PSSR PR D) NS bt A s St et P,
0 s 8 L% A TN v - I 1 ) |‘
| [ |
10 | !
! [
-20d8m f 5 B ‘\
i P — o “u || 50 68 | L | i PP —
Aﬁ_ﬁ.—ﬂ‘/ - Mgl
&0 60 dBr
1.685 GHx 3003 pts 2.5 Miz/ 171 GHz || |17 GHe 003 pis PRI T
2 Result Summa

2 Result Summa;

04:20:06 PM 06/22/2024

04:34:42 PM 06/22/2024

1685 Gita 1694 GHa 1.000 MH: 1.69400 GHz -22.79 dBm 1.700 Ghz 1710 Ghz 100.000 kiz 1.707 80 GHz .87 dBm 2513 dB
1694 GHz 1695 GHz 150,000 kftz 163497 GHz -26.52 dBm 1710 GHz 1711 GHz 150,000 kHz 1.71001 GHz -29.83 dBm -16.83 dB
1,695 GHz 1.710 GHz 100.000 kHz 1.707 15 GHz 4.30 dBm 1711 GHz 1720 GHz 1,000 MHz 1.71105 GHz 2357 dBm 10.57 dB

Ready [E &

FR1 n70/15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 3,80 d8.

Mode Sweep

oL RefLevel 30.00dBm  Offset 3.80 dB
Count 100/100

Made Sweep

1 Spurious Emissions

s6L

Count 100/100

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURJOUS_LINE_ABS_0g2
20 20
i0 10 dBen
g, s )
a i e b . +
) |
! |
10 T T T
SPURIOUS_LINE_ABS_002 | |
-20 dBm | ‘: B 1
[J r——
30 T - 30 dBry T e ————tls
— J
WMW
60 60 dBor
1.685 GHz 3003 pes 5 MHz/ 1.71 GHz 1.7 GHz 3003 pts 0 MHz/ 1.72 GHz
2 Result Summar

04:29:11 BN 06/22/2024

04:35:48 PM  08/22/2024

1685 GHz 1694 GHz 1.000 MHz 1.69400 GHz -28.29 dBm -15.29 dB 1.700 GHz 1710 GHz 100.000 kHz 1.70693 GHz 4.22 dBm -25.78 dB

1694 Gz 1,695 GHz 150,000 kitz 1.69499 GHz -29.83 dBm -16.83 dB 1710 GHe 1711 GHe 150,000 kffz 1.71098 GHz 3418 dBm 111848

1,695 GHz 1.710 Ghz 100,000 kiz 1.70712 GHz 442 dBm -25.58 8 1.711 GHz 1.720 Gz 1.000 MHz 171117 GHz .26.50 dBm 13560 di
e [T s =" | &

TEL : 886-

3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70/ 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,80 d8

Mode Sweep SGL RefLevel 30.00d8m Offset 350 dB Maode Sweep S6L
Count 100/100 Count 100/100
e
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJOUS_LUNE_ABS 02 Phss Line _SPURJOUS _LINE_ABS_002
20 20
10 10 dBm
0 . - Py m o T g s Ao e, paf \‘ TNy,
[
|
! 1
T
! | . !
| by \ —
! [ [0 dBm [ 1 B ottt S0 TOCL ST IR PR
\ It
& 60 dBr
1.685 GHz 3003 pts 2.5 MHz/ 1.71 GHz 1.7 GHz 3003 pts 2.0 MHz/ 1.72 GHa
2 Result Summar 2 Result Summa
1.685 Ghr 1694 Ghiz 1,000 MHz 169387 GHz ~26.73 dBm 1373 dB 700 GHz 710 GHe 100,000 ki 1708 54 Gz 2,96 dBm 2704 98
16946GH 1695 GHe 150000 ki 1.69497 Gz ~27.95 dBm -14.95dB 1710 GHz 1711 GHe 150.000 kiz 1.71089 GHz -33.26 dBm 2026 dB
1695 Ghz 1.710 GH 100000 kiz 1.707 65 GHz 3.70 dBm -26.30 dB o THooe i 171105 ata Ecr o B
[ ey .

04:30:16 PM 06/22/2024

04:36:53 P 06/22/2024

FR1 n70/ 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 3,80 d8.

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 3.80 dB

Made Sweep

s6L

Count 100/100

1 Spurious Emissions

Limit Chee¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_042
2 0
10 10 dBm
o A P B o ia AN N L, i X
f | \
! | |
10 |
SPURIOUS_LINE_ABS_002 J | |
20 dBm: i + B T
I \ i e T
30 —— it \ 30 dB .\N\ I s A A e by it st
J—— ~ Lt
60 60 dBnr
1.685 GHz 3003 pts 5 MHz/ 171 6GHz || [ 77 GHe 3003 pts 0 MHz/ 1.72 GHz
2 Result Summal
1,685 GHr 1694 GHz 1.000 MHz 1.69400 GHz -27.81 dBm -14.81 dB 1.700 GHz 1710 GHz 100.000 kHz 1.705 56 GHz 2.40 dBm -27.60 dB
1,694 Gz 1695 GHz 150,000 kit 1.69499 GHz -30.11 dBm -172.11 dB 1710 GHz 1711 GHz 150,000 kHz 1.71027 GHz -33.06 dBm -20.06 dB
1,695 GHz 1.710GHz 100,000 kiz 1.70554 GHz 2.24 dBm -27.76 dB 1 b 20 cHe 1000 M 171119 GHz 26.24 dBm 132448
ey R [ &

04:31:21 BN 06/22/2024

04:37:58 PN 08/22/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n70 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 3,80 d8

Mode Sweep SGL Ref Level 30.00dBm  Offset 3,80 dB Mode Sweep SGL
Count 100/100 Count 100/100
g Spurious Emia
Limit Chec¥ PRSS SPURIOUS UINE- ABS_002
Line _SPURJOUS_UINE_ABS_oda oA Line _SPURJOUS._LINE_ABS_od2
0 20
10 10 dBm
o o AR T Ty o e S T A L
| |
‘ |
|
t b |
1y |
R 30 dBnv i Il P e e e
& 60 dBrm
1.685 GHz. 3003 pts 2.5 MHz/ 1.71 GHz 1.7 GHz 3003 pis 1.9 GHz
2 Result Summar

2 Result Summa;

04:32:27 PM 06/22/2024

1,685 GH 1694 GHa 1.000 Mtz 169395 GHz 3208 dBm 19,08 6B 700 GH 710G 100,000 kH

1694 CHiz 1695 Chiz 150,000 kHz 1.69500 GHz 3277 dBm 19.77 dB 1H0GHs bty 150.000 kits

1635 Gz 1710 GHe 100.000 kiz 1.70697 GHz 0.25 dBm -29.75 dB o S 1000 Wiz
:

04:39:05 PM 06/22/2024

FR1 n70/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 3,80 d8.

Mode Sweep

oL RefLevel 30.00dBm  Offset 3.80 dB Made Sweep
Count 100/100

1 Spurious Emissions

s6L

Count 100/100

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_A8S_0q2
20 20
10 10 dBm
a || e ettt e e s
f
10 |
SPURIOUS_LINE_ABS_002 |
-20 dBm T B
/ |
30 — ; = | |30 dbm =
et -
60 60 dBor
1.685 GHz 3003 pes 5 MHz/ 1.71 GHz 1.7 GHz 3003 pts 1.72 GHz
2 Result Summal

1,685 GHz

1694 GHz
1694 Ghz 1695 GHz
1695 GHz 1710 GHz

04:33:35 BM 06/22/2024

1.000 MHy 1.69389 GHz 1.700 GHz 1710 GHz 100.000 kHz 1.40 dBm -28.60 dB
150,000 kftz 1.69500 GHz 1.710 GHz 171 GHz 150.000 ke -27.84 dBm -14.84 dB
100000 kHz 1.709 26 GHz 1711 GHz 1.720 GHz. 1.000 MHz -23.44 dBm -10.44 dB

04:40:13 PM  08/22/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

Conducted Spurious Emission

FR1 n70/5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30,00 dBm  Offset 380 dB Mode Auto Sweep 6L

Count 100/100

Ref Level 30.00dBm  Offset 350 4B

1 Spuriou:

Mode Auto Sweep

6L

Count 100/100

Limit €
Line _SPUR|OUS_LINE_ABS_0d2 P Line _SPUR|OUS,
b 20 d
10 diir 0 4B
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS 002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
20 -30
-40 dBm 40 dBew
50 -50
s T T N a e et e W e T SR I, o, P,
&0 &0
30.0 MHz 49005 pts 3GHz/ 18.0GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 144.067 73 MHz -54.14 dBm 30.000 MHz 1.000 GHz 1.000 MHz 36.667 08 MHz 54.42 dBm -41.42dB
1.000 GHz 1685 GHz 1,000 MHz 1.63492 GHz -53.60 dBm 1.000 GHz 1,685 GHz 1.000 MHz 1.67207 GHz -53.40 dBm .40 di
1.720 GHe 3000 GHe 1,000 MHz 2.99856 GHz 52,52 dBm 1720 GHz 3.000 GHz 1.000 MHz 2.93746 GHz 52,57 dBm 39.57 dB.
3.000 GHz 9,000 GHz 1.000 Mz 7.49110 GHz -49.71 dBm 3.000 GHz 9.000 GHz 1.000 MHz 7.49030 GHz -49.69 dBm 36.69 dB.
9.000 GHz 13.000 GHz 1,000 MHz 10.00970 GHz -51.02 dBm 9.000 GHz 13.000 GHz 1.000 MHz 10.021 70 GHz -51.07 dBm -38.07 dB
13,000 GHe 18000 GHe 1,000 MHz 16.49992 GHz -51.19 dBm 13.000 GHz 18.000 GHz 1.000 MHz 16.50950 GHz -51.27 dBm -38.27 dB
ety soaty &
03:39:58 FM 06/22/2024 03:46:04 B 06/22/2024
Ref Level 30.00dBm  Offset 3.50 a8 Mode Auto Sweep 56
Count 100/100
1 $purios
Lim
Line lous_une_ses_ogz
10 diir
o
10 dBm
SPURIOUS_LINE |ABS 002
20 dBa
20
40 dBm
50
et e e PN R S N R S
60
30.0 MHz 49005 pts 3GHz/ 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 702.89053 MHz
1.000 GHz 1685 GHz 1,000 MHz 1.64862 GHz
1.720 GHe 3000 GHe 1,000 MHz 2.98032 GHz
3,000 GHz 5,000 GHz 1.000 MHz 7.45990 GHz
9.000 GHz 13.000 GHz 1,000 MHz 10.01890 GHz
13,000 GHe 18000 GHe 1,000 MHz 16.508 08 GHz

03:55:41 PM 06/22/2024
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samonas. FCC RADIO TEST REPORT

Report No. :

FG3D2703-02C

Frequency Stability
Test Conditions FR1 n70 (BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0083
40 Normal Voltage 0.0045
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0017
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0000
20 Battery End Point 0.0000
Note:

1. Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 3.465 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamranas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C
FR1nNn71
Peak-to-Average Ratio
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. PI/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.80 4.40 5.36 5.72 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
TEL : 886-3-327-3456 Page Number : A20-1 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 dBn ffset

QPSK

250dB ® AnBW 30 MHz Ref Level 3000 aBm  Offset 25008 = AnBW 20 MHz
- A 300 Meos Time 65 ms s 3068 Mess Time 55ms
1 CCDF CDF
1E-
1
[ 1
i 1€ :
¥ i
1 1
i |
1E04- 1E04-
i
I |
|
| |
(G 6805 hiie ean Pwr + 20,00 d8 ||| GF 6805 Mz
2 Result Surmmi Samples: 130000 2 Result Summs
- 23.56 dBm. 27.55 dBm 3.99 dB 154 dB 34848 3,80 B 398
06:28:07 MM 06/22/2024

Mean Pwr + 20.00d8
Samples: 130000
= 23.03 dBm 27.68 dBm 4.65 dB 23848 4.6 dB 440 B 4

weasuion.. EENNEENNR "
06:28:35 PM 06/22/2024
RefLevel 3000 B Offset 25045 = AnBW 20 MKz Reflevel 300008 Offsct 25006 = AnBW 20 Mtz
- A 3008 Meas Time 6.5 ms. = At 5008 Mess Time 6.5 ms.
1 CCDF 153 view |1 CCOF 15 View
= 1E
1E
1E 3
1604 I 1604
|
I
1 T
|
1
| 1
(CF 680.5 MHz. (GF680.5 Mz
2 Result Summs

Mean Pwr + 20,00 dB
Samples: 130000
- 21.97 dBm 27.65 dBm 568 d8 284 d8 536 B

06:29:02 PM  06/22/2024

47848

552db

Mean Pwr + 20.00d8
2 Result Summ, Samples: 130000
= 21.56 dBm 27.62 dBm 6.06 dB 2,96 dB 5.02 B 572d8 5.9 d8

06:29:30 PM 06/22/2024

256QAM

Ref Level 30,00 dBn ffset
- an

3008 Mess Time 6.5 ms

25045 = AnBW 20 MHz

(CF 680.5 MHz.

2 Result Summs

Mean Pwr + 20,00 dB
Samples: 130000
- 19.55 dBm 2691 dBm 737d8 252 dB .68 9B

06:29:59 PM 06/22/2024

51648

7.28

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 5.23 9.76 14.58 19.30
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.28 5.34 10.28 10.30 15.27 15.27 20.46 20.51
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.19 5.35 10.21 10.24 15.37 15.29 20.46 20.44
TEL : 886-3-327-3456 Page Number : A20-3 of 29
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ssamanas. FCC RADIO TEST REPORT Report No. : FG3D2703-02C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

e - s =

Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz

- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

[ 856 dbim|

77,098 000 Wz
20 dBm T oapy ar3es

‘ f._.a..,_,,:..«."\.u_..-“.. i PR ¥ n 5230000 MH:z
10 : \

6805 Mz 70001 pis T Span

06:25:18 PM  06/22/2024

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz

e - s BB v s -l

- At 3008 SWT 0.1 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
Wi 51 dlim ML 1217 oo
677842000 Wz 77856000 Wz
20 dom oapy o168 | |20 dgn oapy as2es
1 12565 5288000 M 11 14871 debn 5347000 M
“ 566 dfim B ™ e i L il Y ® ,.,—o.ﬁw-..ml"r..www_‘.wwz\

(CF 680.5 Kz 70001 pts 0 WiHz/ Span iz || |cF 6805 Mk 0001 pts 0 MHa/

06:24:42 PM  06/22/2024 06:23:26 PM  06/22/2024

64QAM 256QAM

Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz Ref Level 30,00 dBm  Offset 25008 ® REW 100 kHz

v - s B v - o -l

- are 3008 SWT 101 ms & VBW 300k Mode Auto Sweep - are 3008 SWT 101 ms = VBW 300Ktz Mode Auto Sweep

883000 Wi 197000 e
20 dBow D2y 058 68 | |20 dBew LY 0.99 i
114918 dom 5181000 MHz 5356000 MHz
U . T ,‘MMW'\N\ H1 10 863 dfem
[ ‘\ o fadk T e ST o -—'II.A\

(G 680.5 Mz 70001 pis 0 Mz iz || |G 6805 Mk 70001 pis 0 MHz/

06:22:52 PM 06/22/2024 06:21:34 PM  06/22/2024

TEL : 886-3-327-3456 Page Number 1 A20-4 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Ref Level 30,00 dB  Offset 25008 = REW 200 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- an

(GF680.5 MHz 70001 pis 0 Mz

06:15:55 PM 06/22/2024

Span 20.0 WAz

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 dB  Offset 25008 = REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

Ref Level 30,00 dB  Offset 25008 = REW 200 kHz
3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

= A

06:16:31 PM 06/22/2024

Span 20.0 MHz

W] 1158 dm
20 dBrw i 07068 | |20 dBw DI} 0.03 ¢
114519 dB 10288 00 M - 10.308 00 M
T mememmmmw-\ AT 14347 dB VNN S S T ——— )
10 5 10 ,’” 4,
0.t / 0.t } \
;
i " \
J,n T dli \ i 3 i i
" “M
h, TR gt
|CF 680.5 MHz_ 10001 prs 0 MHz/_ |CF 680.5 MHz_ 10001 pts 0 MHz/

06:17:47 MM 06/22/202%

Span 20.0 MHz

64QAM

256QAM

Ref Level 30,00 dB  Offset 25008 = REW 200 kHz

Ref Level 30,00 dB  Offset 25008 = REW 200 kHz

- A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
il
20 de ot 12828)| |20 dom i 15008
1 14,491 dito 1021800 Mz 1023400 M
© ﬁMM-{anM o H1 11,489 dBm: A
7 \ 'f'- - el e =
0 dt f‘ \ 0 dBer 7 \
ORI 1 \
_/l \ i\.o 45)1 dBn ‘:‘
A MM WM
|CF 680.5 MHz 10001 pts 0 MHz/ Spar iz | | |CF 680.5 MHz 10001 pts .0 MH2/ Span 20.0 MHz

06:18:22 PM  06/22/2024

06:19:40 PM  06/22/2024
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samonas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02C

FR1 n71/15MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel 30,00 B Offset 25048 = REW 300 kHz
3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

- an

59 dbim
285200 M
20 dim. H1 18954 dgm 0 076 a3

- MMMJ"’W«_ | assscoms

(GF680.5 MHz 0001 pts.

0 MHz/ Span 30.0 MHz
06:14:38 M 06/22/2024

FR1 n71/15MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

RefLevel 30,00 B Offset 25048 = REW 300 kHz RefLevel 30,00 B Offset 25048 = REW 300 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep = A 3008 SWT 101 ms = VBW 1 Mz Mode Auto Sweep

. ) s
H1 14.788 diim 7900 MHz 41 15,667 dim aha i 15.276 00 MHz
SRS A e el e el >
10 f I

(CF 680.5 Kz 70001 pts 0 WiHz/

Span iz || |cF 6805 Mk

10001 pts 0 MHz/

Span 30.0 MHz
06:14:02 MM 06/22/2024 06:12:46 MM 06/22/2024

64QAM 256QAM

P (S A O P (S A O
- Ar 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep
e
20 dim oap)} a1.a8 | |20 don
] A
e e s -
0 ! \ o o T ot S
] /
. I . . r
i | f
st } - \
fl 2-1 i ‘\

(GF680.5 MHz 0001 pts.

0 Mz Span 30.0 Mz || [GF 6805 MHz 70001 pis 0 MHz/

06:12:11 MM 06/22/2024 06:10:54 MM 06/22/2024
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